
ID.  PART DESCRIPTION QTY. REF.:

1 Right engine guard  1  DEFENSA 3814N 

2 Left engine guard  1  DEFENSA 3814N 

3 Central plate  1  PLATI382-1-0382 

4 M12/125x60 DIN912 left allen screw  1  M2TM12125060A9B 

5
M12/125x70 DIN912 right allen 
screw  1  M2TM12125070A9B 

6 M12 DIN125/A washer  2  ARANM12DIN43ZB 

7 Aluminum spacer 17mm (Black)  2  CASQU452-0-1752 

8
 Graffilated thread M8 DIN6923 (Black)  4  TUERCEG6923-249 

9 M8x20 DIN912 allen screw (Black)  4  TORNI -D912--164 

10 M8x25 DIN912 allen screw (Black)  4  TORNI -D912--241 

11 M8 DIN125/A washer (Black)  12  ARANDPD125A-018 

12 Plastic spacer 1mm  2  CASQUI -PIX26-77 

Pg. 1/2

YAMAHA TENERE 700 ’19-

Created by:  www.rrdisseny.cat

M O U N T I N G  I N S T R U C T I O N S

R E F  3 8 1 4 N E N G I N E  G U A R D S

Accessory verified in the basic configuration of the motorcycle. For models with extra factory settings. We cannot assure its compatibility, except for prior      
consultation. We decline any eventual claim.

 Nº 10

ALLEN

 Nº 17 

FIX

Nº 6

 Nº 13 

1 Person

EASY

30 min

https://www.motorcycleid.com/puig/


YAMAHA TENERE 700 ’19-

M O U N T I N G  I N S T R U C T I O N SREF  3814N

A

8

6

1

4-5

11
9

11

12

3
11

10

7

ORIGINAL LEFT SIDE 
WASHER

A

ORIGINAL RIGHT SIDE 
WASHER

A

Learn more about motorcycle guards and protection we have.

https://www.motorcycleid.com/guards-protection.html



